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When ordering please indicate part number and quantity

PARTS LIST 1831.003.002/7

Explosion drawing see page 14

* Recommended spare parts 19 mm =¥,", 25 mm = 1", 32 mm = 11"
Pos. Part no Part name Quantity [l Pos. Part no Part name Quantity!
1_1831,011.009 C 1
2 1917.803.086_Washer, M8 1
3 1919.606.072 Lock washer, M6 4
41937310103 _Cylinder bearing, 6 10/14x10___1
5 *748 1911.906.122 Counter sunk screw, M6 x 12__ 2
6_1831.011.010 1
7_1821.101.003 Guide bushing 1
8 1821.100.010 Guide bushing 1 50 1911.006.168 Cylinder screw, M 6 x 16 )
9 1821.010.003 Cc i spring 1
Variation USA
10_1821.100.006 _Valve bushing 1 40 1820.100.019 Airplug, 1/4"NPT_ 1
11_1821.100.005 Pusher 1 51 182! 7 Trans
12_1821.084.001 Lever 1 1
13 1821.010.002 spring 1
14_1821.108.001_Reducing nipple 1
1
16 1831.021.009 _Slider 19.25mm 1
16_1831.021.010 _Slider 2mm 1
17_1821.034.008 Bolt 19,25 mm 1
17_1821.034.007_Bolt 2mm 2
18 1821.205.007 Link 19.25mm 4
18 1821,205.006 Link 2mm 4
* 19 1821.034.005 Bolt 2
20
¥ 21 1174.400.066 Jaw 19mm 2
21 1821.200.005 Jaw 25mm 2
¥ 21 1821.200.004 Jaw 2mm 2
22
* 23 1821.034.006 Bolt 2
24 1821.020.017_Threaded bushing 1
25
*26_1831.021.006_Side plate 9 mm__ 2
¥ 26_1831.021.007 Side plate 25mm 2
¥ 26 1831.021.008 Side plate Rmm 2
¥27_1821,200.014_Notcher 19 mm 2
¥ 27 1821.200.013 Notcher 25mm 2
* 27 1821.200.012 Notcher. 2 mm___ 2
28
29 1928,011.100 Piston ring, 0 110 1
30 1913,606.252 B 1625 2
0. Ball, o 1
7 ical ssion_spri
1.710_O-Ring, 817 x 1.5 3
11 ing, 0 11x 15 1
6: 06x2 1
110 O-Ring, 0 21x15 1
.262_Roll pin, 0 3 x 26 1
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43_1916.306.062 Lock nut, M6 2
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